Murrumbidgee Council

Risk-Based Drinking Water
Management System

September 2016

Review Date: September 2017 (or on system change)

Document Owner: Director of Technical Services



Murrumbidgee Council

Risk-Based Drinking Water Management System

2
DOCUMENT INFORMATION
Version | Author Reviewed by Date Details
1.0 Tasleem Hasan | Tasleem Hasan | 29/9/16 Merger of DWMS'’ for the former Jerilderie and

Murrumbidgee shires

Viridis Consultants Pty Ltd undertook the merger of the DWMS documents, based on review and
discussions with relevant council staff and from information present in the original DWMS' for the former

councils.

The original DWMS for the former Jerilderie Shire Council was developed by City Water Technology Pty Ltd
[...]
Murrumbidgee Council’s overall DWMS is based on the 12 Elements, 32 Components and 76 Actions of the
Framework for Management of Drinking Water Quality.

DWMS Overall

The overall DWMS for Murrumbidgee Council contains or references the overarching elements common to
the different drinking water schemes.

Jerilderie DWMS Plan

This document is the Jerilderie DWMS Plan. It contains system specific information to manage the risks to
this particular scheme.

Critical Control Points

Jerilderie’s critical control points (CCPs) and procedures are included in this document.

Incidents and Emergencies

Drinking water quality incidents and emergencies are managed through the Drinking Water Quality
Incident and Emergency Response Plan, which is a separate complementary document.

Improvement Plan

An improvement plan forms part of the overall DWMS, and is available as a separate excel spreadsheet.

Date: Sept 2016
Uncontrolled when printed. Please refer to intranet for controlled document. Version No. 1.0



Murrumbidgee Council Jerilderie DWMS Plan

Contents

Executive Summary
DWMS Purpose
DWMS Overall
Jerilderie DWMS Plan
Critical Control Points

Incidents and Emergencies

Improvement Plan

Introduction and Background

Scope

Document Control
DWMS Responsibilities and Authorities

11
1.2
1.3
1.4
1.5

3.1
3.2
33
34
35

4.1
4.2
4.3

5.1
5.2

8.1
8.2

Assessment of the Drinking Water Supply System

Process Flow Diagram

System Summary

Detailed System Description

Assessment of Water Quality Data

Hazard Identification and Risk Assessment

Preventive Measures for Drinking Water Quality Management

Preventive Measures and Multiple Barriers
Critical Control Points

Operational Procedures and Process Control

Operational Procedures

Operational Monitoring

Corrective Action

Equipment capability and maintenance
Materials and chemicals

Verification of Drinking Water Quality
Drinking Water Quality Monitoring
Short-Term Evaluation of Results
Corrective Action

Management of Incidents and Emergencies
Communication

Incident and Emergency Response Protocols
Operator Awareness and Training
Research and Development

Documentation and Reporting
Management of Documentations and Records
Reporting

Date:
Uncontrolled when printed. Please refer to intranet for controlled document. Version No.

Page 4 of 22

o o o0 O8O ww wwww W

o oo 0o

10
11

11

12

12

12

15
15
15
15
15
16

17

17
18
18

19
19
19

19

19

20

20

20

Sept 2016
1.0



Murrumbidgee Council Jerilderie DWMS Plan

Page 5 of 22

9. Evaluation and Audit 20

10. Review and Continual Improvement 20

References 21
Date: Sept 2016

Uncontrolled when printed. Please refer to intranet for controlled document. Version No. 1.0



Murrumbidgee Council Jerilderie DWMS Plan
Page 6 of 22

Introduction and Background

The Public Health Act 2010 (NSW) (‘the Act’) requires drinking water suppliers to establish, and adhere to, a
‘quality assurance program’ (QAP) that complies with the Public Health Regulation 2012 (NSW) (‘the
Regulation’). The Regulation requires water suppliers to implement a QAP consistent with the Framework
for Management of Drinking Water Quality (‘the Framework’) in the Australian Drinking Water Guidelines
(ADWG) 2011 (NHMRC/NRMMC 2011). The QAP will be referred to as a Drinking Water Management
System (‘DWMS’) and water utilities in NSW are required to have a DWMS in place by 1 September 2014.

As stated in the ADWG:

"The most effective means of assuring drinking water quality and the protection of public health is
through adoption of a preventive management approach that encompasses all steps in water production
from catchment to consumer.”

The NSW Government has encompassed this philosophy within the recent legislation.

Scope

This DWMS Plan applies to the operation and maintenance of the Jerilderie drinking water scheme.

Document Control

This DWMS document is owned by the Director of Technical Services. The Director of Technical Services is
responsible for ensuring that the DWMS is reviewed annually and on system change.

DWMS Responsibilities and Authorities

MC employees are encouraged to participate in decisions that affect their jobs and areas of responsibility.
This participation fosters a sense of ownership for decisions and their consequences. Specific drinking water
management responsibilities and authorities are described in position descriptions. The main
responsibilities and authorities related to this DWMS Plan are listed below.

All Managers and Employees
All managers and employees involved in the supply of drinking water are responsible for:

A Understanding, implementing, maintaining and continuously improving the DWMS
A Beingaware of:
o  The Drinking Water Quality Policy

o  Characteristics of the water supply system and preventive strategies in place throughout the
system

o Regulatory and legislative requirements
o Roles and responsibilities of employees and departments

o  How their actions can impact on water quality and public health.

Date: Sept 2016
Uncontrolled when printed. Please refer to intranet for controlled document. Version No. 1.0



Murrumbidgee Council Jerilderie DWMS Plan
Page 7 of 22

Water Operators

Water Operators are responsible for:

Operation and maintenance of the water treatment facilities

Operation and maintenance of water testing functions to meet operational and reporting needs

Primary response to incidents

Bringing water quality issues to management’s attention when they become aware of those issues

> > > > >

Awareness of their actions in protecting drinking water quality

Date: Sept 2016
Uncontrolled when printed. Please refer to intranet for controlled document. Version No. 1.0



Murrumbidgee Council

Jerilderie DWMS Plan
Page 8 of 22

1. Assessment of the Drinking Water Supply

System

1.1 Process Flow Diagram

A process flow diagram (PFD) of the Jerilderie water supply system is shown in Figure 1-1.

The diagram is reviewed annually when the DWMS annual report is compiled.

1.2 System Summary

The system description is summarised in Table 1-1.

Table 1-1: Jerilderie Supply System Summary

SYSTEM COMPONENT
Population Served

Water Source

Raw Water Filters and Storage

Water Treatment

Storage After Treatment
Distribution of Product

Any Special Controls Required

DESCRIPTION
1070 (Census 2011)

Open rural residential, grazing and horticultural catchment
Billabong Creek
Pumped from Billabong Creek at Pump Station approx. 6som
upstream of weir. There are two self-cleaning filters of about 100
pum. Pre-screened water is pumped to Steel Raw Water Storage
Tower (2.50 ML Capacity) and Gravity fed back to Concrete Storage
Tower (0.580 ML Capacity ) as required by Water Filtration Plant.
Gravity main to Treatment Plant
Water Treatment Plant:

e Soda ash dosing for pH correction

e Alum dosing to begin coagulation and flocculation

e Powered activated carbon dosing (when required) for taste,
odour and toxin removal

e Permanganate dosing (when required) for manganese
removal

e Sedimentation tank for clarification

e Gravity single media sand filter for filtration

e Chlorine (gas) for disinfection
NON-POTABLE
Raw water is distributed to Jerilderie via dual reticulation for non-
potable uses, not intended for drinking.

Closed / Steel Tower (0.5 ML Capacity) adjacent to Raw Water
Tower in Nowranie Street, Jerilderie.

Reticulation pipes of various diameters and materials and extend
through town for approximately 19.80 km in length

Backflow prevention and elimination of cross-connections from the
dual raw water reticulation system (Existing Meters)

Date: Sept 2016

Uncontrolled when printed. Please refer to intranet for controlled document. Version No. 1.0



Murrumbidgee Council

Raw water towers (x2)

Backwash
supernatant and
sludge handling: not
recycled within the
process

Agricultural and rural surface
water catchment (refer
catchment map)

Various creeks, lakes, dams and
weirs to Billabong Creek

Billabong Creek weir pool

Self cleaning filter screens (x2)

Raw water reticulation

Powdered activated carbon
dosing (as required)

pH correction via soda ash dosing

Coagulant dosing with alum

Manganese control (as required)

Sedimentation tank clarifier

Gravity single media sand filter

pH correction via soda ash dosing

Chlorine (gas) for disinfection

Inspection well

Backwash water storage tank

Clear well

Treated water tower

Reticulation system

Figure 1—1: Jerilderie Process Flow Diagram

Uncontrolled when printed. Please refer to intranet for controlled document.

Jerilderie DWMS Plan

Page 9 of 22
PAC
NeLEEN)
Alum
Permanganate
Air
Soda ash
Cl,gas
Date: Sept 2016
Version No. 1.0



Murrumbidgee Council Jerilderie DWMS Plan
Page 10 of 22

1.3 Detailed System Description

The Water Filtration Scheme was commissioned in 1983. The scheme is supplied from the Billabong Creek,
with the raw water pump station located adjacent to the Billabong Creek approximately 400 m @ north of
the Water Filtration Plant. Raw water is screened through two self-cleaning filters and then pumped
through a 200 mm @ Pipe to a 2.50 ML Steel Water Tower (next to railway station at southern end of the
town) and gravity fed back to a 0.58 ML Concrete Water Tower on demand by the Filtration Plant.

Billabong Creek flows through the Township of Jerilderie.
The catchment includes:

e Recreational Activities

e Stock grazing

e Horticulture activities (Wheat, Canola, Rice, Tomatoes, Onions, Olives, Various Cereal Crops, Small
Factory and Poultry Farming)

e Jerilderie Township

e Jerilderie Residences including scattered Rural Housing with septic tanks

There are no Upstream Dams on Billabong Creek within the Jerilderie area, however, water is pumped from
the Billabong Creek into storage dams located on properties that border the Billabong creek.

Water is pumped upstream of a small weir on the Billabong Creek, through raw water pipelines (200 mm
diameter) to a Steel Raw Water Tower of 2.50 ML capacity.

Raw Water is delivered to the Water Treatment Plant by a gravity main through the town’s raw water
reticulation mains (approx. distance travelled depending on pressure could be 2 km in length) into the 0.58
ML Concrete Water Tower (Storage for the Water Filtration Plant.)

The Water Filtration Plant has an estimated 9.2 L/Sec total peak production capacity at 20 hours per day of
0.662 ML. The treatment plant was constructed and officially opened in 1983. Average daily demand is 0.29
ML/d and peak daily demand is between 0.4 and 0.42 ML/day. The plant does not run continuously; it runs
for anywhere between 10 and 13 hours a day. The powdered activated carbon (PAC) dosing system was
installed in 2010 to improve taste and odour. There is no fluoridation at the plant.

The treatment steps are listed in the table above in Table 1-1. Raw water is dosed with soda ash and an
aluminium chlorohydrate solution. The dosed water is then directed to the sedimentation tank. Sludge
collection cones collect settled aluminium chlorohydrate sludge and sludge is drawn off to sludge drying
ponds. Following clarification, the water enters a sand filter for final polishing. The backwashing of the filter
occurs each day and is manually triggered by the operators when the filter shell loss across the bed is
approx. 1 m. The backwash is air scour assisted. It is a manual process and uses approximately 3 KL of water
with the waste also discharged to the Settling Ponds (dam). Chlorine is added to filtered water prior to its
discharge to the treated water (backwash) and then into the Clear Well Storage before pumped to the
Filtered Water Reservoir (0.50 ML). There are duty and standby chlorine cylinders and pumps on hand as
standby if required.

Currently, there is no online telemetered monitoring of raw water turbidity, filtered water turbidity or
chlorine. There is an inline turbidity meter for measuring filtered water turbidity.

Date: Sept 2016
Uncontrolled when printed. Please refer to intranet for controlled document. Version No. 1.0



Murrumbidgee Council Jerilderie DWMS Plan
Page 11 of 22

The treated water is transferred from the clear water (backwash tank) to the filtered water tower (0.5 ML),
adjacent to the raw water tower at Nowranie St via the treated water reticulation system. The town can be
supplied directly from the clear water storage while the pump is operating or via gravity from the tower.

The Tower is roofed and bird-proofed. The tower has telemetered continuously monitored low level alarm.

The existing reticulation system primarily comprises a mixture of 50 mm, 8o mm, 100 mm, 150 mm, and 200
mm diameter pipes primarily of PVC. The total length of the reticulation mains is 19.80 km.

Residual chlorine levels are tested daily and remain greater than 0.1 mg/L, even at the extremities of Town
due to the relatively small distribution system.

1.4 Assessment of Water Quality Data

Long term historical water quality data relevant for each scheme are analysed prior to the risk assessment
workshop, the results of which are captured in the respective Risk Workshop Report. A summary of the
issues identified for Jerilderie is provided below:

Turbidity is sometimes higher than the ADWG target for chlorine disinfection of <1 NTU (based on daily
data collected at the treatment plant). E. coli detection is rare.

1.5 Hazard ldentification and Risk Assessment

The risk assessment details are present in the Risk Workshop Report.

Date: Sept 2016
Uncontrolled when printed. Please refer to intranet for controlled document. Version No. 1.0



Murrumbidgee Council Jerilderie DWMS Plan
Page 12 of 22

2. Preventive Measures for Drinking Water
Quality Management

2.1 Preventive Measures and Multiple Barriers

The preventive measures were identified and assessed during the Risk Workshop and have been
documented, alongside the significant risks that they address, in the Risk Register.

2.2 Critical Control Points

Key risks were reviewed during the Risk Workshop and critical control points (CCPs) identified. For a point
to satisfy the requirements of a CCP it must:

A Control hazards that represent a significant risk and require elimination or reduction to assure supply
of safe drinking water

A Have a parameter (surrogate) that can be measured in a timely manner for the hazardous event

A Be able to have a correction applied in a timely manner in response to a deviation in the process

The CCPs were reviewed in September 2016.

Jerilderie Scheme

Parameter Operational Adjustment Critical Limit
Target Limit
Filtration Turbidity <0.5 NTU >0.8 NTU >1.0 NTU
Free chlorine 1.5-2.0 mg/L <1.0, >2.5mg/L <0.5, >5.0 mg/L

Primary Disinfection
Chlorine pH 7.0-7.6 >8.0 >8.5

Operational This is where you should be operating.

Target Aim to keep the system operating at this value.
Adjustment Limit If you reach this limit, refer to CCP procedure and try to get back to the operational
target.
Increase monitoring until returned to normal.
Critical Limit If you reach this limit, you have lost control of your system.

Refer to CCP procedure and try to return to operational target as a matter of urgency.

The CCP procedures are provided below, which the operators use.

Date: Sept 2016
Uncontrolled when printed. Please refer to intranet for controlled document. Version No. 1.0



Murrumbidgee Council Jerilderie DWMS Plan
Page 13 of 22

Jerilderie CCP 1 - Filtration — Post Filter Turbidity

What is the control point? Filtration
What are the hazards? Pathogens, turbidity
What is being measured [ when? Filtered water turbidity (when plant is running) / daily
How are the hazards controlled? Optimise flocculation, coagulation, settling and filtration processes, investigate system
Operational Target Critical Limit
<0.5 NTU >1.0 NTU, for 2 immediate consecutive samples
e Routine water sampling and testing e Contact Supervisor e Contact Supervisor
e Daily checks and visual inspection e Verify result with grab sample e Full plant analytical investigation
e Equipment checks e Inspect filter, backwash if necessary e Extended manual backwash